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1.840 Gz 1.849 GHz 1.000 MHz 1.84855 GHz -28.46 dBm -15.46 d& 1.890 GHz 1.510 Ghz 100.000 kHz 190294 GHz 1.79 dBm -28.21 dB
1.849 GHz 1.860 GHz 200,000 kHz 1.84556 GHz ~33.68 dbm -20.60 d& 1.910 GHz 1.911 GHz 200,000 kHz 1.91004 GHz -30.56 dBm -17.56 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.86769 GHz 2.32 dim -27.68 dB 1.911 GHz 1950 GH2 1,000 Mz 81195 cHe 35 20 dbm 1220 db,

]" 1
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ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 2 / 20MHz / 256QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

ectrum =) s um

Ref Level 30.00 dém  Offset 12.30 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 12.30 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk _ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_LINE_ABS, PASS

20 dBm 20 dém:

10 dBm n 10 dBm:

|
0 dei j‘ 0 dem

|
-10 dem i \ -10 dBm
SPURIOUS_LINE_ABS '/ \L ’J \I
. -20 dBm

-20 dBm z\[ T
-30 dBm | -30 dBm 1

|
-40 dBm = il
0 | N b u

T k -50 dem

TV PRI M../\-"J Attt Ww—\J\AM‘L,--»MM‘VI B s s l-r\,r.u,- s w—f"‘/

-60 dBm -60 dBm

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -44.46 dBm -31.46 d& 1.890 GHz 1.810 GHz 100.000 kHz 1.50889 GHz 17.47 dBm -12.53 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -33.33 dBm -20.33 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -209.09 dBm -16.99 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85113 GHz 18.31 dBm -11.69 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91118 GHz -44.49 dBm -31.49 db
S
Y
i e il [| Ed

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
o dd JITSN EF PRSP SIS P RIS, G e e e ‘M\-\w\ L] e ey v e ey e e e )WNM‘\
-10 dBm [ m(d;:
SPURIOUS_LINE_ABS [ \ ‘
-20 dBm , l -2 dBm \
-30 dBm 7 - -39 dem
' 4 [[|#+0 dem -
-50 dem -50 dem:
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184886 GHz -33.77 dém -20.77 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00322 GHz -0.78 dBm -30.78 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84893 GHz -38.07 dam -25.07 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91007 GHz -37.76 dBm -24.76 d8
1,850 GHz 1,870 GHz 100,000 kHz 186725 GHz -0.04 dBm -30.04 dB 1011 CHz 1950 GH2 1,000 Mz 1 a1191 cHe ~32.56 chm 1558 db

]" 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Spurious Emission

LTE Band 2 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

pectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,30 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
A g [P 40 dBm PRR.Y, S, o Y
L i o o B |
|M
e Em
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -45.29 dBm -32,28 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -45.05 dBm -32.05 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.58330 GHz -45.28 dBm -32.28 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59883 GHz -45.38 dBm -32.38 d&
1.920 GHz 3,000 GHz 1.000 MHz 2.94728 GHz -43,89 dBm -30,80 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.06311 GHz -44,18 dBm -31.18 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.89243 GHz -40.01 dBm -27.01dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94142 GHz -39.85 dBm -26.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -40.09 dBm -27.09 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62230 GHz -40.20 dBm -27.20 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54405 GHz -36.25 dBm -23.25 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53406 GHz -36.14 dBm -23,14 d&
T bl

10:41:54

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem LY. S o
g
-20 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 935,28486 MHz -45,19 dBm -32.19 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.62528 GHz -45.52 dBm -32.52 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.97571 GHz -43,95 dBém -30.95 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -39.95 dim -26.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263930 GHz -40,09 dBém -27.09 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55655 GHz -36.21 dém -23.21 d&
i
JL J
Date: 23. 1

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 2 / 3MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
PRL.Y, SO SI R ]| R PN, W S . P
ot A, i
P cem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz 45,43 dBm -32.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.60820 MHz -45.44 dBm -32.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -45.29 dBm -32.20 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.56525 GHz -45.,08 dBm -32.08 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.97211 GHz -44.,16 dBm -31.16 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07103 GHz -43,96 dBm -30,96 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51492 GHz -40.14 dBm -27.14 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93392 GHz -40.12 dBm -27.12 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65179 GHz -39.88 dBm -26.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64479 GHz -40.11 dBm -27.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55005 GHz -36.41 dBm -23.41 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.50356 GHz -36.39 dBm -23.39 dB
— —_— = ~ — =
L JL ) L JL J
D: 23 10: 10:5

Highest Channel / QPSK

Spectrum [E"D]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck
-10 &) LINE_ABS PARS
| SPURIOUS_LINE_
-20 dém
-30 dBém
.Y, SN . .
-40 dBm — r ——— Aokt A,
e
==Y
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 96340080 MHz -45.16 dBm -32.16 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.54846 GHz -45.43 dBm -32.43 dB
1,920 GHz 3,000 GHz 1.000 MHz 297571 GHz -43,99 dBém -30.99 d8
3.000 GHz 9.000 GHz 1.000 MHz £6.95292 GHz -40.06 dBm -27.06 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264579 GHz -40,13 dBm -27.13 d8
13.000 GHz 19,500 GHz 1.000 MHz 1553805 GHz -36.32 dém -23.32 d&
j ) e
JL J
Date: 23. 11:05:02
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
LY, S SO S ||| [T .Y, SESU PR
e v -
™80 cBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 873.72064 MHz -45.47 dBm -32.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -45.09 dém -32.09 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61862 GHz -45.30 dBm -32.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.45022 GHz -45.56 dBm -32.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96995 GHz -44,27 dBm -31.27 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06959 GHz -44,21 dBm -31.21 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82792 GHz -40.04 dBm -27.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -39.83 dBm -26.83 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -40.13 dBm -27.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64029 GHz -40.16 dBm -27.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52406 GHz -36.30 dBm -23.30 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54155 GHz -36.12 dBm -23.12 dB
~ —_— ~ —_—
{ e J - L L J v
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm = — ~ LY s
| st
-20 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 995,39480 MHz -45,29 dBm -32.29 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.63535 GHz -45.25 dBm -32.25d8B
1,920 GHz 3.000 GHz 1.000 MHz 2.96383 GHz -43.91 dem -30.91 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -39.68 dBm -26.88 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265179 GHz -40,10 dBm -27.10 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55055 GHz -36.30 dém -23.30 d&
i
JL J
11:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 2 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB - PILLY, SO SU . 40 dBm - Ao PR.Y, ST SN .
P Em
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 929.46777 MHz -45.12 dBm -32.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 894.56522 MHz -45.18 dém -32.18 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59379 GHz -45.41 dBm -32.41 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67187 GHz -45.38 dBm -32.38 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.50822 GHz -43,99 dBm -30,90 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05448 GHz -43,96 dBm -30,96 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91642 GHz -39.97 dbm -26.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -39.96 dBm -26.96 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63430 GHz -40.03 dBm -27.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65829 GHz -39.96 dBm -26.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56105 GHz -36.17 dBm -23.17 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55105 GHz -36.19 dBm -23.19 dB
~ —_— ~ —
{ e J - L L J v
D: 23 11:24:55 11
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm —_— » P o
'W'M -
-90 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 87469015 MHz -45,43 dBm -32.43 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.61898 GHz -45.14 dBm -32.14 d8
1,920 GHz 3.000 GHz 1.000 MHz 2.48123 GHz -44.,15 dBm -31.15 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95242 GHz -39.97 dim -26.97 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264529 GHz -39.91 dBém -26.91 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52556 GHz -36.39 dém -23.39 d&
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 2 / 15MHz

Spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
JPUR.Y, SRS VRS ||| TR PR, S
o e
ot e
80 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -45.30 dBm -32.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.33683 MHz -44.91 dBm -31.91 ds
1.000 GHz 1.840 GHz 1.000 MHz 1.59673 GHz -45.38 dBm -32.38 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -45.18 dBm -32.18 d&
1,920 GHz 3,000 GHz 1.000 MHz 2,47008 GHz -44,11 dBm -31.11 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04800 GHz -44,05 dBm -31.05 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97092 GHz -40.08 dBm -27.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -39.87 dBm -26.87 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66029 GHz -40.12 dBm -27.12 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64929 GHz -39.68 dBm -26.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55355 GHz -36.21 dBm -23.21 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53505 GHz -36.22 dBm -23.22 dB
~ —_— = ~ —_— =
L JL ) L JL J
D: 23 11z

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBm — e ML v

-MM Rt

-90 dBi

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 946,91904 MHz -45,09 dBm -32.09 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61142 GHz -45.27 dBm -32.27 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.49563 GHz -44.,10 dBém -31.10 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.89943 GHz -40.01 dBm -27.01 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264979 GHz -40,10 dBm -27.10 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55305 GHz -36.41 dBm -23.41 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 2 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
PUL.Y, ST . 40 dBm A i I o,
~ = el
%0 Em
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -45.26 dBm -32.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15982 MHz -45.24 dBm -32.24 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -44.50 dBm -31.50 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61646 GHz -45.23 dBm -32.23 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.50714 GHz -44,17 dBm -31.17 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.48555 GHz -43,94 dBm -30,94 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51892 GHz -39.94 dbm -26.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.95050 GHz -39.81 dBm -26.81 db
9.000 GHz 13.000 GHz 1.000 MHz 12.62380 GHz -39.99 dBm -26.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63730 GHz -40.05 dBm -27.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555755 GHz -36.19 dBm -23.19 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52406 GHz -36.18 dBm -23.18 d&
— —_— = ~ — =
L JL ) L JL J
D: 23 11:53:26

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBm - it PIR.Y, S g e

L e el

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 919,77261 MHz -45,29 dBm -32.29 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.64165 GHz -45.35 dBm -32.35d8
1.920 GHz 3.000 GHz 1.000 MHz 2,95160 GHz -43,99 dém -30.99 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92492 GHz -40.01 dBm -27.01 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265629 GHz -40,05 dBm -27.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55355 GHz -36.27 dém -23.27 d&
il
JL J

TEL : 886-3-327-3456
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ssamon . FCC RADIO TEST REPORT Report No. : FG271545B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage SW10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0070
40 Normal Voltage 0.0011
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0050
PASS
-10 Normal Voltage 0.0024
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0064
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-45 of 45
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.29 5.30 5.94 6.55 PASS
TEL : 886-3-327-3456 Page Number 1 A4-1 of 43

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 20MHz / QPSK LTE Band 4 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | (=) ﬁ‘.”mm (=)
Ref Level 30.00 cBm  Offset 12,20 0B Ref Level 30.00 cBm  Offset 12,20 0B
lo_att 30de  AQT 2ms @ RBW 20 MHz lo_att 30de  AQT 2ms @ RBW 20 MHz
@153 view @153 view
‘.kt"wﬁ L
a wE = <
£
00 k 00
T T
\;
s 5 5
| 1 \
1€ ‘ 1€ \3
1 i
}
1 | 1 |
\ i
i
. .\ u |
CF 1.7925 GHz i Mean Pwr + 20.00 di CF 1.7925 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 24.02 bm 26,79 dbm 4.77 dB 2.32 dB 3.77 dB 4.29 dB 4.55 dB Trace 1 | 2254 cbm 26,77 dbm 5.83 dB 2.93 dB 4.61 d8 5.30 dB 5.62 dB
e — e —
J J AR J )| | CEERERE
LTE Band 4 / 20MHz / 64QAM LTE Band 4 / 20MHz / 256 QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | =] Spectrum | [=)
Ref Level 30.00 dém  Offset 12,20 db Ref Level 30.00 dém  Offset 12,20 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view @153 view
- e
——
a Ry a
i %
™
00 w 00 =
1E4 - 1€ -
5 3
1E \. 1E "‘
\
1 Y
I 1
1 1
1 : 1
| ;
CF 1.7925 GHz Mean Pwr + 20.00 di CF 1.7925 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2205 cbm 26,68 dbm 5.83 dB 3.19 dB 4.96 dB .94 0B ©.49 dB Trace 1 | 2009 cbm 27,63 dbm 7.74 dB 3.13 d8 5.28 dB 5.55 db 7.28 dB
L S —
J J [ CEEREEE N JL )| | CEERERE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-2 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.22 1.23 3.03 3.03 4.85 4.88 9.77 9.91 1415 | 14.24 | 18.94 | 18.90
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.24 1.22 3.02 3.02 4.94 4.88 9.87 9.81 14.45 | 1418 | 18.86 | 18.90
TEL : 886-3-327-3456 Page Number 1 A4-3 of 43

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz /| 16QAM

Gl

ectrum ctrum
Ref Level 30.00 GBm  Offset 12,20 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.36 dm| mili] 18.11 dBm|
20 1.792568110 GHz, - 1.73237410 GHz
emd e e e IR e 26.00 dB| s 26.00 dB
04 Bu ™\ 1216800000 MHz 104 o 1230800000 MHZ
Qfactor 1423.9 Q factor 1407.6
o di SETa A 0
¥ ¥
104 / - 04
204 A et PPN 204 L~ A
LA [T s ~ N T
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17325811 GHz 19.38 dém ndB down 1.2188 MHz ML 1.7323741 GHz 18.11 dBm ndB down 12308 MHz
T1 1 1.7318846 GHz -6.71 dém ndé 26.00 dB TL 1 1.7318762 GHz -7.90 dém ndé 26.00 d8
T2 1 17331014 GHz ~6.44 dBm  factor 1423.9 T2 1 1.733107 GHz -7.79 dBm  factor 1407.6
L ) - L I ) ).

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 12,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
Wil 19.46 dBm| Wil 19.19 dBm|
11 209750 G 1 2150 G
1.74299750 GHz 1.73302150 GHz
= P Y, e Sy - W 26.00 dB)| @ P S 26.00 dB
04 Bu 2.027000000 MHz 104 2.027000000 MHz
Q factor 572.5 7 572.5
od s od -
E v
-10 df " 10 d 1 X
N e, o _ o~ - P -
20,4810 —+
-30 -30
40 df -40 di
50 d -50 di
-6 df 60 d
CF 1.7325 GHz 1001 pts Span 6.0 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 17329975 GHz 19.45 dBm ndB down 3.027 MHz ML 1.7330215 GHz 19.13 dBm ndB down 3,027 MHz
TL 1 1.7309895 GHz -6.82 dBm ndé 26.00 dB TL 1 1.7309715 GHz -6.74 dBm ndé 26.00 d8
T2 1 17340165 GHz -6.51 dBm  factor 572.5 T2 1 1.7339985 GHz -7.21 dBm  factor 572.5
L ) - L I ) L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

J

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 18.85 dBm| mili] 7.50 dBm
1 1.73338900 GHz 1.732687000 GHz
e N B 26.00 dB & AN N _nds 26.00 dB
w0 s B 4.845000000 MHz| wd T et s LA By 4.875000000 MHz
T Q fa 357.9] I Q fa \ 355.5
{ . ] \
od 7 0 |)J ‘\
-0 d H.‘ -10 di
) A o . J L
B TR e e S s ey
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1733383 GHz 18.35 dBm ndB down 4.645 MHz ML 1.73287 Ghz 17.50 dBm ndB down 4.675 MHz
TL 1 1730072 GHz -7.31 d8m nds 26.00 dB TL L 1.730082 GHz -8.23 dBm nds 26.00 d&
T2 1 1734918 GHz -8.10 dBm  factor 357.6 T2 1 1.734958 GHz -8.21 dBm  factor 355.5
(] [ ] [

J

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

ectrum L“E,"‘ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
- mili] 19.65 dm| mili] 18.20 dBm|
20 v 1.7297430 GHz - 41 1.7294030 GHz
A T B 26.00 dB Mo ARIB e 26.00 dB
04 - Bui 9.770000000 MHZ 104 - Bu \ ©.910000000 MHz
T Q factor 177.0 Q factor 1 174.5)
! i 1
o ¥ ¥ ! f 2
104 | | 04 }
A L | |
T A e
|20 48m—= 2g b = - v -
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1729743 GHz 19.65 dém ndB down 9.77 MHz ML 1.726403 GHz 18.20 dBm ndB down 9,91 MHz
T1 1 1727685 GHz -5.29 dBm nds 26.00 dB T1 L 1.727505 GHz -7.89 dsm nds 26.00 d&
T2 1 1,737455 GHz -6.51 dBm  factor 177.0 T2 1 1.737415 GHz -7.51 dBm  factor 174.5
L J J L] L Jjd ] ]
ctrum t"‘? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.20 dBm| ™Il 16,01 dBm|
314510 GHz M 1.7289340 GHz
20 20
e AOB 26.00 dB |, . ) 26.00 dB
04 v BV 14.146000000 MHZ| 104 A / V"”th——t"‘”""\."v\ 14.236000000 MHz
T Q factor \ 122.4) ] Q factor \ 121.4
od f k odi -
) 1o i 2
E ! ; 10d {
10 7 T - 7 |
o o \ /
SO ol v T A w' -
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1731451 GHz 18.20 dBm ndB_down 14.145 MHz ML 1.728934 GHz 18.81 dem ndB_down 14,236 MHz
TL 1 1725427 GHz -7.26 dBm nd8 26.00 dB T1 L 1.725337 GHz -7.21 dBm nd8 26.00 dB
T2 1 1739573 GHz -8.29 dBm qQ factor 122.4 T2 1 1739573 GHz -7.49 dam qQ factor 121.4
L JL J o L JL J [
ectrum L“E,"‘ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.77 dBm| 16.75 dBm|
1 1.7272650 GHz 1.7311810 GHz
= . . 26.00 dB @ 26.00 dB
g n i d 18.941000000 MHZ| 104 P e e 18.901000000 MHz
Q factor 91.2 # 91.6
od od
-7 {
0 d 7 10 d = f
] !
20d - 20d { |
2 A s o 2 Y 7
RpNpr VLY Co MBS [ P W U 1"*’""J-\1,u'u"‘
a0 50
-0 d -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L.727265 GHz 16.77 dBm ndB_down 18.941 MHz ML 1.731181 GHz 16.75 dBm ndB_down 18,901 MHz
TL 1 172291 GHz -9.62 dBm nd8 26.00 dB T1 L 172291 GHz -9.40 dBm nd8 26.00 dB
T2 1 1741851 GHz -9.90 dBm qQ factor 91.2 T2 1 1.741811 GHz -9.53 dBm qQ factor 91.6
L JL J L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

ectrum L"e‘;“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.26 dBm| mili] 17.36 dBm|
. 1.73198250 GHz M1 1.73342910 GHz
20 . N - ndg_ 26.00 dB 20 s N " 4B, X 26.00 dB
w0 | i eliecihing dliniated - Tittne 1.239200000 MHz| wd / R B Y \ 3.021000000 MHz
Q factor 1397.7 7 Q factor \ 573.8
J / \
od od
4 T4
5 '/
BUE! -10d
\ /
20 d - — # A 20 d o o
A W] e A o
-30 -30
-40 -40 df
50 df -50 di
60 df -60 de
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17319825 GHz 16.26 dBm ndB down 1.2392 MHz ML 1.7334281 GHz 17.38 dém ndB down 3.021 MHz
T1 1 17318874 GHz -9.80 dém nds 26.00 d8 T1 L 1.7309895 GHz -8.48 dBm nds 26.00 d&
T2 1 17331266 GHz -9.45 dBm  factor 1397.7 T2 1 1.7340105 GHz -6.78 dBm  factor 573.8
L J J L] L Jjd ] ]
3 i . 1:56:
ctrum t"? pectrum ["5“
Ref Level 30.00 GBm  Offset 12,20 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.81 dBm) ™M1[1] 17.22 dBm)
178160100 GHz 1.7288240 GHz
= 26.00 dB @ - mndB 26.00 dB
o i ~ S 4.935000000 MHz 104 M 9.870000000 MHz
T asn.9 7 Q factor hY 175.2
i A Lt
a o
! i
di bl v
-tod -10 !{ o
S 2 S o K’ = R e
R Wiy e T U - s
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1731601 GHz 15.81 dem ndB_down 4.935 MHz ML 1.728824 GHz 17.22 dBm ndB_down 9,87 MHZ
TL 1 1730022 GHz -10.36 dBm nd8 26.00 dB T1 L 1727625 GHz -8.41 dBm nd8 26.00 dB
T2 1 1,734958 GHz -10.20 d8m Q factor 350.9 T2 1 1.737495 GHz -8.27 dBm Q factor 175.2
L I 4 - [S JL 4 -
ectrum L"e‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1] 14.71 dBm)
. 1.7272250 GHz 1.7474550 GHz
20 i 20 2
T ndg 26.00 dB ndi 26.00 dB
o i I gl 14.446000000 MHz| 0d A eV LA TtV el Y e atuta w»"’\-'\)/'-’\v 18.861000000 MHz
i Q factor 119.5 f a factor "\! 92.1
od 0 d
I | ]
104 3 104 4 -
20 d [ 20 di / i
2 - i & A A
S AT BEAT N
- Mo\ . - M A.J ) A R
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1727235 GHz 16.09 dBm ndB_down 14,445 NMHz ML L 1.737455 GHz 14.71 dBm ndB_down 18,861 MHZ
TL 1 1725367 GHz -10.17 dbm nd8 26.00 dB T1 L 1.72295 GHz -11.44 dam nd8 26.00 dB
T2 1 1,739813 GHz -10.03 d8m Q factor 119.6 T2 1 1.741811 GHz -10.32 dém Q factor 92.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ectrum LE}“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 5.14 dBm mili] 14.98 dBm|
1.73232100 GHz 1.73179870 GHz
20 ,: ndB 26.00 dB| ® "% ndp 26.00 dB|
A AN ~ D e SR 5
04 NSVaN b o By 1216800000 MHz 104 "B \ 3.015000000 MHz
Qfactor | 1423.7 [ Q factor \ 5744
od ¥ 0 f
o
BUE! -10d 77’
) /
20 d - 20 di
. Ny V. N - Y e e RSN
30 fm STy ~30%
i
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1732321 GHz 15.14 dBm ndB down 1.2188 MHz ML 1.7317987 GHz 14.98 dBm ndB down 3,015 MHz
T1 1 17218958 GHz -10.54 dam nds 26.00 d8 T1 L 1.7309775 GHz -10.78 dam nds 26.00 d&
T2 1 17331126 GHz -10.85 dém  factor 1423.7 T2 1 1.7339925 GHz -10.96 dém  factor 574.4
L J J L] L Jjd ] ]
ctrum t"%’ pectrum ["5“
Ref Level 30.00 GBm  Offset 12,20 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 52 dbm)| MI[1] 15.06 dBm
1.74342900 GHz 1.7450770 GHz
20 M1 20 M
b 26.00 dB R ndB'y 26.00 dB
104 oot -\,‘\.—.Bh,,\,,_&,,«‘r,,,\ 4.875000000 MHz 104 AN T, 0.810000000 MHz|
Q factor 5.6 Q factor 176.9
Y \
od \ od |
1 e
10 df -- -10 o \T-
/ \
20 d A 20 d \
1
wrperd s .
= AR S 30l ]
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1.733429 GHz 15.52 dsm ndB_down 4.875 MHz ML 1.735077 GHz 15.06 dBm ndB_down 9,81 MHZ
TL 1 1730082 GHz -10.38 dém ndd 26.00 dB T1 L 1.727665 GHz -10.43 dém ndd 26.00 dB
T2 1 1,734958 GHz -10.31 dém Q factor 355.6 T2 1 1.737475 GHz -11.20 d8m Q factor 176.9
L I 4 - [S JL 4 -
ectrum LE}“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.67 dbm)| MI[1] 13.64 dBm
1.7270150 GHz 1.7309420 GHz
20 20 T
T ndB 26.00 dB| i ndB 26.00 dB|
. . . N B i 14.176000000 MHz . ol N Bw N 1B.001000000 MHz
W 7 ‘a factor \\ 121.8 0 7 & Q‘ln’m:r\.HNWl a1.6
o t 0 ;
-10 df e ¢ -10 de "
/ \ /
20 d ! 20 d
7
ool \ f
e e vy ey e v T
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
ML 1 L.727015 GHz 13.67 dBm ndB_down 14.176 MHz ML 1.730042 GHz 13.64 dBm ndB_down 18,901 MHz
TL 1 1725427 GHz -12.09 dém ndd 26.00 dB T1 L 1.723069 GHz -13.13 dém ndd 26.00 dB
T2 1 1,739603 GHz -12.02 dém Q factor 121.8 T2 1 1.741971 GHz -12.23 dém Q factor 91.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Occupied Bandwidth

Mode LTE Band 4 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.72 4.50 4.49 9.07 9.03 | 13.46 | 13.37 | 17.86 | 17.86
Mode LTE Band 4 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 273 2.73 4.50 4.48 9.05 9.03 | 13.37 | 1343 | 17.86 | 17.82
TEL : 886-3-327-3456 Page Number 1 A4-8 of 43

FAX : 886-3-328-4978




SPOR

TON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

tm lm
v v
Ref Level 30.00 Gbm  Offset 12,20 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 12,20 db @ RBW 30 khz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17325755 GHz 19.38 dBm ML 1.7320888 GHz 17.27 dém
T1 1 173195734 GHz 12.34 dBm Occ 8w 1.085314685 MHz T1 L 1.73198175 GHz 9.90 dm Occ 8w 1.093706294 MHz
T2 1 173304266 GHz 12.28 dBm T2 1 1.73304545 GHz 11.87 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 17331533 GHz 19.60 dBm ML 1.732518 GHz 19.24 dBm
TL 1 173113936 GHz 13.63 dBm Occ Bw 2.721278721 MHz T1 L 1.73113938 GHz 12.65 dBm Occ Bw 2.721278721 MHz
T2 1 173386064 GHz 12.95 dBm T2 1 1.73386064 GHz 13.00 d8m
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1733699 GHz 17.63 dBm ML L 1.733469 GHz 18.13 dBm
TL 1 17302423 GHz 12.93 dBm Occ Bw 4.495504456 MHz T1 L 1.7302622 GHz 11.67 dBm Occ Bw 4.485514486 MHz
T2 1 17347378 GHz 13.39 dBm T2 1 1.7347478 GHz 11.30 d8m
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